



	MATERIAL DESCRIPTION	LL	PL	PI	%<#40	%<#200	USCS
●	Light Reddish Brown Lean CLAY w/ Sand	32	16	16			

Project No. 207028 Client: Geoplex
 Project: Sinai
 ● Source: Test Pit 4 Elev./Depth: 3'

LIQUID AND PLASTIC LIMITS TEST REPORT

LAWRENCE B. KARP
 CONSULTING
 GEOTECHNICAL ENGINEER
 100 TRES MESAS
 ORINDA, CALIFORNIA 94563
 (925) 254-1222

PLASTICITY

SINAI SCHOOL & CHAPEL
 Oakland

DATE	PROJECT	FIGURE: C
November 2007	207028	